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Report Reference No. ...............: |R24079001
Date of issue: ......ccceevcvvvrieeenn... 1 [10.09.2024
Total number pages: ...................: |60
Customer name.........................; |[Elca S.r.l.

: |Via del Commercio, 7/B - 36065 Mussolente (VI) - ltaly

Test specification:
Standard(s)

Non-standard test method

' |[FCC Rules & Regulations, Title 47:2023

Part 15 paragraph(s): 203, 204, 205, 207, 209, 215 and 249

D N/A

Test Report Form No. ...............:
Test Report Form(s) Originator-...:
Master TRF

15-249 DEKRA
DEKRA Testing and Certification S.r.I.

:12024-09

General disclaimer:

Certification S.r.l.

The test results presented in this report relate only to the object tested.
This report shall not be reproduced, except in full, without the written approval of DEKRA Testing and

(*) Test item description

*

Trademark

*

(")
(")
(")
(")
(

Manufacturer

Model / Type reference

*

*) Rating(s)

: [Transmitting unit AT MAGO-EVO-915: portable component (remote

station) through which the user interfaces with the Radio Remote Control

: |Elca

:|Elca S.r.l.

: |AT MAGO-EVO-915

: |2ABS7-ATMAEV915
: 18,7 V battery supplied

Report

Tested by (name + signature)......: C. Panozzo
Approved by (name +

signature) ......cccceeeveveeeenneeneeennt. o Marenda
() information provided by the customer
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2 Reference standard(s)

FCC Rules and Regulation Title 47 part 15:2023

ANSI C63.4:2014

American National Standard for Methods of
Measuring of Radio-Noise Emissions from Low-
Voltage Electrical and Electronic Equipment in the
Range of 9 kHz — 40 GHz

ANSI C63.10:2013

American National Standard of Procedures for
Compliance Testing of Unlicensed Wireless Devices

3 List of attachments

Attachment 1: Measurement uncertainty, judgement of compliance and quality manual references

4 Deviation(s) from test specification
None
5 Testing location

DEKRA Testing and Certification S.r.l.
Via della Fisica, 20 — 36016 Thiene (VI) — ltaly
Test site facility’s FCC registration number: 182474

Revision index Date

Change history

1.0 10.09.2024
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Testing and sampling:
Date of receipt of testitem ... :(07.05.2024
Testing start date .......cooovviiiiii e :107.05.2024
Testing end date ......c.covvviiiiiiiiie e :105.09.2024

Sampling procedure ..........cceeieierier e :

Sample used for testing chosen by the customer;
DEKRA Testing and Certification S.r.I. cannot be
considered responsible for the selection of the
sample

Internal identification ..........oooueeeeiiiiiiiieee e, :

Adhesive label with the product number P240439

General remarks:

Certification S.r.l.

ACCREDIA accreditation of this laboratory.

This report shall not be reproduced, except in full, without the written approval of DEKRA Testing and

The test results presented in this report relate only to the object tested.

“(see appended table)": refers to a table appended to the report.

Throughout this report a comma is used as the decimal separator.

Tests reported in this test report marked by wording: “Test not accredited by ACCREDIA” are not part of the

Possible test case verdicts:

Test case does not apply to the test object:

N/A (Not Applicable)

Test object meets the requirement:

P (Pass)

Test object does not meet the requirement:

F (Fail)

Test object was not evaluated for the requirement:

N/E (Not Executed)

Definition of symbols used in this test report:

Indicates that the listed condition, standard or equipment is applicable for this report.

U Indicates that the listed condition, standard or equipment is not applicable for this report.

TRF No. 15-249_DEKRA Page 4 of 60
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6 General description of tested item and testing condition(s)

Description ......cccoevveeeiiiieeeee :

Transmitting unit AT MAGO-EVO-915: portable component (remote
station) through which the user interfaces with the Radio Remote
Control

Model Number ..........ooevveeeeeeenens :

AT MAGO-EVO-915

|01 O 1 5 . | 2ABS7-ATMAEV915
Brand name .........coooovvvvvieeeeeenees . | Elca
Frequency band............ccceeeueennee. : | 902 — 928 MHz

Nominal frequencies................... :

FL: 915,050 MHz Fm: 921,050 MHz Fn: 927,750 MHz

Test power supply.......ccceevveennen. :

Voltage and Frequency Reference poles

L1 L2 L3 PE

O | AC: O U 0 U U

O | AC: O O O O O

DC: 3,7 V battery supplied

O

Software release.......cccceeveeeen.... :

WTOS8EL 2.0.F.B

Type of equipment...................... ;| @ Transmitter unit
™ Receiver unit
Type of station .........cccoeeveeeennne : | @ Portable station

0 Mobile station

Test arrangements of EUT ......... :

Intended operational
arrangement(s) of EUT

Test arrangement (see basic
standard)

Q Table-top only Table-top

a Floor-standing only Floor-standing

a Can be floor-standing or
table-top

Table-top

a Rack mounted In rack or table-top

@ Other, for example wall
mounted, ceiling mounted,
handheld, body worn

Table-top

Operating modes ........ccccceevueneen. :

No. | Operating mode of test item

1 EUT in continuous transmission/reception at maximum power

Declination of responsibility ........ :

Information relating to the description of the sample, components list,
and software/hardware version (if reported) are provided by the
customer. DEKRA Testing and Certification S.r.I. cannot be
considered responsible for this information, for any other document
sent by the customer and for any difference between the software
version present in the tested sample and that present in the object
intended for final sale.

In some cases, the software in the tested sample is in a version
dedicated exclusively to the test, and therefore does not represent
the software installed in the final version of the product.

TRF No. 15-249_DEKRA
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7 Verdict summary section

FCC Rules & Regulations, Title 47:2023
Part 15 paragraph(s): 203, 204, 205, 207, 209, 215 and 249
Clause Requirement — Test case Basic standard Verdict
Part 15.203 Antenna requirements ANSI C63.10 P
Part 15.207 Conducted emissions ANSI C63.10 N/A (+)
Part 15.209 Radiated emissions and spurious | ANSI C63.10 P
emission

Part 15.209 and Peak Output Power ANSI C63.10 P
15.249

Part 15.215 20 dB Bandwidth ANSI C63.10 P
Part 15.249 Band edge ANSI C63.10 P

(+) Devices which only employ battery power. See FCC Part 15.207 (c)

TRF No. 15-249 DEKRA Page 8 of 60 Test Report No. R24079001 rev.1.0
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8 Test conditions

8.1 General

Environmental reference

conditionS........coeveeeeeiieeeeeeee, :

The climatic conditions during the tests are within the limits specified
by the manufacturer for the operation of the EUT and the test
equipment.

The climatic conditions during the tests were within the following
limits:

Temperature Humidity Atmospheric
pressure
15°C-35°C 30 % - 60 % 800 hPa — 1060 hPa

If explicitly required in the basic standard or applied product standard
the climatic values are recorded and documented separately in this
test report.

Environmental conditions have been monitored with the following
instrument.

Id. Manufacturer | Model | Serial Description Last Calibration

Number number calibration expiration
date

CMC Testo 175H1 | 40370182 | Data Logger May 2024 May 2025

S302 610

Measurement uncertainties ........ :

Attachment 1

TRF No. 15-249_DEKRA
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9 Test results

9.1 Antenna requirements
Tested DY .oooeveiiiied C. Panozzo
Testdate ....cccveeevveeiieel 07.05.2024

Basic standard(s)

FCC Rules and Regulation; Titles 47 Part. 15.203 and 15.204

Test specification

An intentional radiator shall be designed to ensure that no antenna
other than that furnished by the responsible party shall be used with the
device. The use of a permanently attached antenna or of an antenna
that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this section. The
manufacturer may design the unit so that a broken antenna can be
replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited. This requirement does not apply to
carrier current devices or to devices operated under the provisions of §§
15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this
requirement does not apply to intentional radiators that must be
professionally installed, such as perimeter protection systems and some
field disturbance sensors, or to other intentional radiators which, in
accordance with § 15.31(d), must be measured at the installation site.
However, the installer shall be responsible for ensuring that the proper
antenna is employed so that the limits in this part are not exceeded

Antenna type .......cccoveeerieeens

Integral antenna

[0 |External antenna

Antenna gain .......cccoeeeeeieeens

-2,2 dBi

External R.F. power amplifier

Not Present

TRF No. 15-249_DEKRA
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9.2 Radiated emissions and spurious emission
Tested by ....cceevcvevvcivevieeeeeenns |G Panozzo
Testdate ......ccceeevieeiiiieeeent 102.09.2024
Test location (stand) .................... |Semi-anechoic chamber (CMC A070)
Basic standard(s) ......................... |ANSI C63.10 cl. 6.3, 6.4, 6.5 and 6.6
Product standard(s) .....ccccceeeuneen I(Z()JC Rules and Regulation; Titles 47 Part. 15.209 and 15.249 (a) and
Test set-up description................: Tlable)top equipment set-up (80 cm above the reference ground
plane

O |Floor standing equipment set-up (insulating material up to 12 mm
thick)

O [False floor installation equipment set-up (insulating material up to
34 cm above the reference ground plane)

Supplementary test set-up -
(o (1Yo 1] o] (o] o .

Test method applied ...................: |[OATS or SAC with measurement distance [m]:
10 m for frequencies below 1 GHz
3 m for frequencies above 1 GHz

Supplementary information..........: |-

Acceptance limits
Acceptance limits for emissions in restricted frequency bands (f < 1000 MHz)

Frequency range Test distance Limits
(MHz) (m) [dB(uV/m)]
0,009 to 0,490 300 20log(2400/F(kHz))
0,490 to 1,705 30 20log(24000/F(kHz))
1,705 t0 30 30 20log(30)
30 to 88 3 20log(100)**
88 to 216 3 20log(150)**
216 to 960 3 20log(200)**
Above 960 3 20log(500)

**: except as provided in paragraph (g), fundamental emissions from intentional radiators operating under
this section shall not be located in the frequency bands 54 — 72 MHz, 76 — 88 MHz, 174 — 216 MHz or 470 —
806 MHz. However, operation within these frequency bands is permitted under other sections of this part,
e.g., §§ 15.231 and 15.241.

Perimeter protection systems may operate in the 54 — 72 MHz and 76 — 88 MHz bands under the provisions
of this section. The use of such perimeter protection systems is limited to industrial, business and
commercial applications.

Remarks: the emission limits shown in the above table are based on measurements employing a CISPR
quasi-peak detector except for the frequency bands 9 — 90 kHz and 110 — 490 kHz. Radiated emission limits
in these two bands are based on measurements employing an average detector. The results have been
extrapolated to the specified distance using an extrapolation factor.

Acceptance limits for emissions in restricted frequency bands (f 2 1000 MHz)
Frequency Test distance (m) AV limits Peak limits
(MHz) [dB(uV/m)] [dB(uV/m)]

> 1000 3 54 74

TRF No. 15-249_DEKRA Page 11 of 60 Test Report No. R24079001 rev.1.0
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The restricted frequency bands are listed in the following table:
MHz MHz MHz GHz

0,090 -0,110 16,42 — 16,423 399,9 - 410 45-5,15

0,495 - 0,505 16,69475 — 16,69525 608 — 614 5,35 -5,46

2,1735 - 2,1905 16,80425 — 16,80475 960 — 1240 7,25-7,75

4,125-4,128 25,56 — 25,67 1300 — 1427 8,025-8,5

417725 -4,17775 37,5 38,25 1435 — 1626,5 9,0-9,2

4,20725 — 4,20775 73-74,6 1645,5 — 1646,5 9,3-9,5

6,215-6,218 74,8 -75,2 1660 — 1710 106 —12,7

6,26775 — 6,26825 108 — 121,94 1718,8 —1722,2 13,25-13,4

6,31175 - 6,31225 123 - 138 2200 — 2300 14,47 — 14,5

8,291 — 8,294 149,9 — 150,05 2310 — 2390 15,35 -16,2

8,362 — 8,366 156,52475 — 156,52525 | 2483,5 — 2500 177-214

8,37625 — 8,38675 156,7 — 156,9 2690 — 2900 22,01 — 23,12

8,41425 — 8,41475 162,0125 — 167,17 3260 — 3267 23,6 —24,0

12,29 — 12,293 167,72 -173,2 3332 — 3339 31,2-31,8

12,51975 — 12,52025 240 — 285 3345,8 — 3358 36,43 — 36,5

12,57675 - 12,57725 322 —335,4 3600 — 4400 Above 38,6

13,36 — 13,41

Acceptance limits for emissions in non-restricted frequency bands

Field strength of harmonics: 500 pV/m (54 dB(uV/m)).

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be attenuated by

at least 50 dB below the level of the fundamental or to the general radiated emission limits in §15.209,

whichever is the lesser attenuation.

TRF No. 15-249_DEKRA
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Test setup

" HORIZOWTAL COUFLING PLANE

Test setup PE004 01
Nr. | Id. Manufacturer | Model Serial Description Last Calibration
Number number calibration expiration
date
2 CMC Rohde & ESW26 101492 Emi Test December December
S353 Schwarz Receiver 2023 2024
1 CMC Schaffner HLA6120 | 1191 Loop Antenna May 2024 May 2025
S127 9kHz - 30MHz
- | CMC Frankonia FCO06 FC06.1- | Turntable & No No calibration
A105 2017- Antenna mast calibration required
073 controller required
(Software
V02.05.013)

TRF No. 15-249 DEKRA Page 13 of 60 Test Report No. R24079001 rev.1.0
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Test setup PE004 02
Nr. | Id. Manufacturer | Model Serial Description Last Calibration
Number number calibration expiration
date
2 CMC Rohde & ESW26 101492 Emi Test December December
S353 Schwarz Receiver 2023 2024
1 CMC Schwarzbeck | BBA 9106 + | 831 Broadband August 2022 | August 2025
S271 VHBB 9124 Antenna
- | CMC Frankonia FCO06 FC06.1- | Turntable & No No
A105 2017- Antenna calibration calibration
073 mast required required
controller
(Software
V02.05.013)
Test setup PEQ04_03
Nr. | Id. Manufacturer | Model Serial Description Last Calibration
Number number calibration expiration
date
2 CMC Rohde & ESW26 101492 Emi Test December December
8353 Schwarz Receiver 2023 2024
1 CMC Schwarzbeck | VUSLP 9111B- Broadband August 2022 | August 2025
5287 9111B 203 Antenna
- | CMC Frankonia FCO06 FC06.1- | Turntable & No No calibration
A105 2017-073 | Antenna mast | calibration required
controller required
(Software
V02.05.013)

TRF No. 15-249_DEKRA
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Test setup PEQ04_04
Nr. | Id. Manufacturer | Model | Serial Description Last Calibration
Number number calibration expiration
date
4 CMC Rohde & ESW26 | 101492 Emi Test December December
S353 Schwarz Receiver 2023 2024
3 CMC Emco 3115 9811- Waveguide August 2022 | August 2025
S108 5622 antenna
- | CMC Frankonia FCO06 FCO06.1- Turntable & No calibration | No calibration
A105 2017-073 | Antenna mast | required required
controller
(Software
V02.05.013)
Test setup PE004_05
Nr. | Id. Manufacturer | Model Serial Description Last Calibration
Number number calibration expiration
date
4 CMC Rohde & ESW26 101492 Emi Test December December
8353 Schwarz Receiver 2023 2024
3 CMC Schwarzbeck BBHA 733 Horn October 2021 | October 2026
S290 9170 Antenna
- | CMC Frankonia FCO06 FCO06.1- Turntable & No calibration | No calibration
A105 2017-073 | Antenna required required
mast
controller
(Software
V02.05.013)

TRF No. 15-249_DEKRA
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Result
Frequency | EUT position | Frequency Antenna Graphs Remarks Result
band Range (MHz) | polarization
Fu H 1000 — 10000 H G24079001 -- P
\ G24079002 -- P
Fu v 1000 — 10000 \Y G24079003 -- P
H G24079004 -- P
Fum v 1000 — 10000 H G24079005 -- P
\Y G24079006 -- P
Fum H 1000 — 10000 \Y G24079007 -- P
H G24079008 -- P
Fu H 1000 — 10000 H G24079009 -- P
\ G24079010 -- P
Fu v 1000 — 10000 \Y G24079011 -- P
H G24079012 -- P
Fu H 300 - 1000 H G24079013 -- P
\ G24079014 -- P
Fu v 300 - 1000 \Y G24079015 -- P
H G24079016 -- P
Fum v 300 - 1000 H G24079017 -- P
\ G24079018 -- P
Fu H 300 - 1000 \Y G24079019 -- P
H G24079020 -- P
Fu H 300 - 1000 H G24079021 -- P
\ G24079022 -- P
Fu v 300 - 1000 \Y G24079023 -- P
H G24079024 -- P

TRF No. 15-249_DEKRA
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Frequency | EUT position | Frequency Antenna Graphs Remarks Result
band Range (MHz) | polarization
Worst Vv 30— 300 H G24079025 -- P
\Y G24079026 - P
Worst H 30— 300 \Y G24079027 - P
H G24079028 - P
Worst Worst 30 -300 Loop G24079029 - P

Remarks: EUT was tested in 3 orthogonal planes, graphs are related to the highest detected levels.
Measurements at frequencies lower than 30 MHz have been performed with an EUT — antenna distance of
10 m. Measured values have been corrected with conversion factor 40log(test distance/10) based on the
measuring distance provided by the standard.
Measurements at frequencies higher than 30 MHz and lower than 1000 MHz have been performed with an
EUT — antenna distance of 10 m. Measured values have been corrected with conversion factor 20log(test
distance/10) based on the measuring distance provided by the standard.
Peaks above the limits are caused by the nominal transmitting frequencies.

Graphs Legend

PK: Peak; QP [1s] (quasi-peak at 1 second) values are marked with a +
AV: Average; AV [1s] (average at 1 second) values are marked with a X
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Graphs

Panozzo 24079001

MultiView * Receiver .

Meas BW (CISFR) 1 MHz Meas Time 100 ms

- Att 0dB  Notch Off  Step TD Scan Automatic Frequency 4.1500000 GHz
Input 1AC PS On LN Amplifier On

TDF Inputl "CMC $108" "Catens sma PRE241 e filtro 1000MHz+"

90 depv/n

80 depv/m

FCC\FCC15_209 PK
70 dBpv/m

60 dBpvV/m

FCO\FCC15_209 AV
50 dBpv/m

19 oy o L s M : | M
30 depv/m . ; - :

/"""'va

MMMWWW’\«WM’”W

20 dBpv/ir

10 dBpv/)

Start 1.0 GHz : : Sitop 10.:‘0 GHz
MAX PEAK AVERAGE
Freq Hz Lev dBuV/m Margin dB Freq Hz Lev dBuV/m Margin dB
1237750000 +38,07 -35,91 1249000000 +24,13 -29,85
1573250000 +38,00 -35,98 1331500000 +23,94 -30,04
1830000000 +47,37 -26,61 1830000000 +41,22 -12,76
2494250000 +41,03 -32,95 2494750000 +27,00 -26,98
2745250000 +47,11 -26,87 2745250000 +38,78 -15,20
3660250000 +49,98 -24,00 3660250000 +39,60 -14,38
4575250000 +47,82 -26,16 4575250000 +35,T5 -18,23
5490250000 +52,T1 -21,27 5490250000 +44,08 -9,90
7474250000 +50, 46 -23,562 7320500000 +37,31 -16,67T
9919000000 +53,90 -20,08 9831250000 +39, T -14 27
24079001 _2
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Panozzo 24079002

MultiView ~ Receiver .

Meas BW (CISPR) 1 MHz  Meas Time 100 ms

- Att 0dB  Notch Off  Step TD Scan Automatic Frequency 6.1845000 GHz
Input 1AC PS On LN Amplifier On

TDF Inputl "CMC S$108" "Catens sma PRE241 e filtro 1000MHz+"

90 depv/m

80 dBpv/m

FCC\FCC15_209 PK

70 depV/m

60 dBpv/m |
FCO\WFCC15_209 AV T - - I— : : m -
e | M 0ot 0

40 dBpv/r ‘ : iyl ™ [

MWV

20 dBpv/rr

10 dBpv/)

Start 1.0 GHz : : S‘itop 10.:‘0 GHz
MAX PEAK AVERAGE
Freq Hz Lev dBuV/m Margin dB Freq Hz Lev dBuV/m Margin dB
1227250000 +37,97 -36,01 1248750000 +24 .10 -29,88
1334500000 +38,09 -35,89 1331750000 +23,94 -30,04
1830000000 +45,61 -28,37 1830000000 +36, 40 -17,58
2469000000 +40,95 -33,03 2494500000 +26,98 -27,00
2745250000 +49,05 -24,93 2745250000 +41, A1 -12,97
3660250000 +49,88 -24,10 3660250000 +39,07 -14,91
4575250000 +47,97 -26,01 4575250000 +36,90 -17,@8
5490250000 +52,89 -21,09 5490250000 +44 41 -9,57
7467750000 +50,34 -23,64 7320500000 +36,53 -17,45
9974750000 +54 ,66 -19,32 9150500000 +40,32 -13,66
24079002_2
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Panozzo 24079003

MultiView ~ Receiver .

Meas BW (CISPR) 1 MHz  Meas Time 100 ms

- Att 0dB  Notch Off  Step TD Scan Automatic Frequency 7.6502500 GHz
Input 1AC PS On LN Amplifier On

TDF Inputl "CMC S$108" "Catens sma PRE241 e filtro 1000MHz+"

90 depv/m

80 dBpv/m

FCC\FCC15_209 PK
70 dBpv/m

60 dBpv/m

FCO\WFCC15_209 AV

i ; i ; i T Lﬂmw%‘*”
50 dBpV/m - : ! A -

—— ! " s W i l

30 depv/m LMW

20 dBpv/m

10 dBpv/)

Start 1.0 GHz : : S‘itop 10.:‘0 GHz
MAX PEAK AVERAGE
Freq Hz Lev dBuV/m Margin dB Freq Hz Lev dBuV/m Margin dB
1247750000 +37,98 -36,00 1249000000 +24,12 -29,86
1538500000 +37,93 -36,05 1331750000 +23,92 -30,06
1830000000 +53,43 -20,55 1830000000 +47,82 -6,16
2444250000 +40,72 -33,26 2494500000 +27,00 —-26,98
2745250000 +48,10 -25,88 2745000000 +38,64 -15,34
3660250000 +50,48 -23,50 3660250000 +41 ,60 -12,38
4575250000 +47,19 -26,79 4575250000 +36,70 -17,28
5490250000 +51,70 -22,28 5490250000 +42,T1 -11,27
7899750000 +50,63 -23,35 7320500000 +36, 40 -17,58
9907500000 +54,14 -19,84 9830500000 +39,57 -14 41
24079003_2
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LAB N° 0168 L

Panozzo 24079004

MultiView ~ Receiver .

Meas BW (CISPR) 1 MHz  Meas Time 100 ms

- Att 0dB  Notch Off  Step TD Scan Automatic Frequency 5.6695000 GHz
Input 1AC PS On LN Amplifier On

TDF Inputl "CMC S$108" "Catens sma PRE241 e filtro 1000MHz+"

90 depv/m

80 dBpv/m

FCC\FCC15_209 PK

70 dBpv/m

60 depv/m : s : i

5 s ' I N IO O i

30 depv/m MWW "WILMM

g Ertain i

20 dBpv/m 1

10 dBpv/)

Start 1.0 GHz : : S‘itop 10.:‘0 GHz
MAX PEAK AVERAGE
Freq Hz Lev dBuV/m Margin dB Freq Hz Lev dBuV/m Margin dB
1258750000 +37,75 -36,23 1248750000 +24 .10 -29,88
1333000000 +37,99 -35,99 1331750000 +23,90 -30,08
1830000000 +45,44 -28,54 1830000000 +36,51 -17,47
2444750000 +41,02 -32,96 2494250000 +26,96 -27,02
2744750000 +51,04 -22,94 2745250000 +40,95 -13,083
3660000000 +47,79 -26,19 3660250000 +36,41 -17,57
4575250000 +47,27 -26,T1 4575250000 +36,30 -17,68
5490250000 +53,41 -20,57 5490250000 +45,01 -8,9T7
7484500000 +50,37 -23,61 7320500000 +36,41 -17,57
9934000000 +53,70 -20,28 9150500000 +39,99 -13,99
24079004 _2
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LAB N° 0168 L

Panozzo 24079005

MultiView = Receiver .
Meas BW (CISPR) 1 MHz  Meas Time 100 ms

& Att 0dE  Notch Off  Step TD Scan Automatic Frequency 8.1202500 GHz
Input 1AC PS On LN Amplifier On
TDF Inputl "CMC S$108" "Catens sma PRE241 e filtro 1000MHz+"
90 dBpv/m
80 depv/m
B i
60 dBpv/m
3 ;’0:‘;: 15_200 AV H ] T 1
JRE TR
40 dBpv/ | !
30 depy/m
:‘U dBpv/r
10 dBpv/)
Start 1.0 GHz : : S‘itop 10.:‘0 GHz
MAX PEAK AVERAGE
Freq Hz Lev dBuV/m Margin dB Freq Hz Lev dBuV/m Margin dB
1239500000 +38,32 -35,66 1248750000 +24,08 -29,90
1536250000 +37,40 -36,58 1332000000 +23,90 -30,08
1842000000 +45,41 -28,57 1842000000 +37,34 -16,64
2495000000 +40,56 -33,42 2494750000 +26,96 -27,02
2762750000 +51,06 -22,92 2763250000 +41,94 -12,04
3684250000 +48,87 -25,11 3684250000 +39,12 -14,86
4605250000 +47,63 -26,35 4605250000 +37,39 -16,59
5526250000 +52,95 -21,03 5526250000 +42,89 -11,09
7310500000 +50,16 -23,82 7368500000 +36, 46 -17,52
9951250000 +53,45 -20,53 9831500000 +39,58 -14,40
24079005_2
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LAB N° 0168 L

Panozzo 24079006

MultiView ~ Receiver .

Meas BW (CISPR) 1 MHz  Meas Time 100 ms

- Att 0dB  Notch Off  Step TD Scan Automatic Frequency 8.2602500 GHz
Input 1AC PS On LN Amplifier On

TDF Inputl "CMC S$108" "Catens sma PRE241 e filtro 1000MHz+"

90 depv/m

80 dBpv/m

FCC\FCC15_209 PK
70 dBpv/m

60 dBpv/m

FCO\FCC15_209 AV T : MM
50 dBpv/m - -

e p

30 depy/m

20 dBpv/m

10 dBpv/)

Start 1.0 GHz : : S‘itop 10.:‘0 GHz
MAX PEAK AVERAGE
Freq Hz Lev dBuV/m Margin dB Freq Hz Lev dBuV/m Margin dB
1246750000 +37,80 -36,18 1249250000 +24 .10 -29,88
1259750000 +37,85 -36,13 1331500000 +23,92 -30,06
1842000000 +48,53 -25,45 1842000000 +40, 80 -13,18
2387500000 +41 ,10 -32,88 2494250000 +26,98 -27,00
2763250000 +48,55 -25,43 2763250000 +38,95 -15,03
3684250000 +50,36 -23,62 3684250000 +41 ,15 -12,83
4605250000 +46,7TT7 -27,21 4605250000 +35,53 -18,45
5526250000 +55,24 -18,74 5526250000 +45,58 -8,40
7719000000 +50,44 -23,54 7368500000 +36,48 -17,50@
9312500000 +53,78 -20,20 9210500000 +39,62 -14,36
24079006_2
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LAB N° 0168 L

Panozzo 24079007

MultiView ~ Receiver .

Meas BW (CISPR) 1 MHz  Meas Time 100 ms

- Att 0dB  Notch Off  Step TD Scan Automatic Frequency 9.8002500 GHz
Input 1AC PS On LN Amplifier On

TDF Inputl "CMC S$108" "Catens sma PRE241 e filtro 1000MHz+"

90 depv/m

80 dBpv/m

70 e/

60 dBpY/m

FSO };B';V:S“m = MM : M

40 deWWﬂw ‘"""‘.l 5 i

W o

20 dBpv/m

10 dBpv/)

Start 1.0 GHz : : S‘itop 10.:‘0 GHz
MAX PEAK AVERAGE
Freq Hz Lev dBuV/m Margin dB Freq Hz Lev dBuV/m Margin dB
1089250000 +37,45 -36,53 1249000000 +24,09 -29,89
1310750000 +38,04 -35,94 1331750000 +23,94 -30,04
1842000000 +44 ,24 -29,74 1842000000 +33,97 -20,01
2492250000 +40,75 -33,23 2494500000 +27,00 -26,98
27763250000 +46,14 -27,84 2763250000 +37,70 -16,28
3684250000 +50,67 -23,31 3684250000 +40,69 -13,29
4605250000 +49,28 -24,70 4605250000 +38,74 -15,24
5526250000 +51,24 -22,74 5526250000 +41,38 -12,60
7291250000 +50,45 -23,53 7900250000 +36,21 17,77
9648750000 +54 , 47 -19,51 9993250000 +39,59 -14,39
24079007_2
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LAB N° 0168 L

Panozzo 24079008

MultiView = Receiver
Meas BW (CISPR) 1 MHz  Meas Time 100 ms .
& Att 0dE  Notch Off  Step TD Scan Automatic Frequency 3.3000000 GHz
Input 1AC PS On LN Amplifier On
TDF Inputl "CMC S$108" "Catens sma PRE241 e filtro 1000MHz+"
90 dBpv/m
80 dBpv/m
B i
60 dBpv/m
FCO\WFCC15_209 AV
50 dBpv/m
40 dBpv/ 5 e
L :
30 dBpy/m Mw
20 dBpv/m 1
10 dBpv/)
Start 1.0 GHz : : S‘itop 10.:‘0 GHz
MAX PEAK AVERAGE
Freq Hz Lev dBuV/m Margin dB Freq Hz Lev dBuV/m Margin dB
1236750000 +37,62 -36,36 1249000000 +24,10 -29,88
1299500000 +37,60 -36,38 1331750000 +23,92 -30,06
1842000000 +5@, 57 -23,41 1842000000 +43,92 -10,06
2493000000 +40,52 -33,46 2494750000 +26,98 -27,00
2762750000 +49,48 -24,50 2763250000 +36,82 -17,16
3684250000 +48, 49 -25,49 3684250000 +37,10 -16,88
4605250000 +46,51 -27,47 4605250000 +35,81 -18,17
5526250000 +51,51 -22,47 5526250000 +41,39 -12,59
7463750000 +50,53 -23,45 7368500000 +36, 41 -17,57
9982500000 +53,69 -20,29 9830250000 +39,59 -14,39
240790@8_2
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LAB N° 0168 L

Panozzo 24079009

MultiView ~ Receiver .

Meas BW (CISPR) 1 MHz  Meas Time 100 ms

- Att 5dB  Notch Off  Step TD Scan Automatic Frequency 5.8755000 GHz
Input 1AC PS On LN Amplifier On

TDF Inputl "CMC S$108" "Catens sma PRE241 e filtro 1000MHz+"

90 depv/m

80 dBpv/m

70 e/

60 depv/m

FCC\FCC15_200 AV i

50 dBpv/m :

ae W ottt

30 depv/m WMWW— o

s MAN PRI |

20 dBpv/ir ;

10 dBpv/)

Start 1.0 GHz : : S‘itop 10.:‘0 GHz
MAX PEAK AVERAGE
Freq Hz Lev dBuV/m Margin dB Freq Hz Lev dBuV/m Margin dB
1215000000 +37,62 -36,36 1249000000 +24,14 -29,84
1538000000 +37,76 -36, 22 1331750000 +23,96 -30,02
1855500000 +43,01 -30,97 1855500000 +33,84 -20,14
2076500000 +40,61 -33,37 2494500000 +27,05 -26,93
2783250000 +49,26 -24,72 2783250000 +41 .07 -12,91
3711000000 +50,02 -23,96 3711000006 +38,70 -15,28
4638750000 +47,00 -26,98 4638750000 +36,29 -17,69
5566250000 +51,05 -22,93 5566250000 +41,34 -12,64
7593250000 +5@,39 -23,569 7422000000 +36,76 -17,22
9965250000 +53,94 -20,04 9993000000 +39,81 -14 17
24079009_2

TRF No. 15-249_DEKRA Page 26 of 60 Test Report No. R24079001 rev.1.0



W
S,

o

Y4,
e

4

ll/’ll

ACCREDIA X,

TE ITALIANO DI ACCREDITAMENTO

ot

LAB N° 0168 L

Panozzo 24079010

MultiView = Receiver .
Meas BW (CISPR) 1 MHz  Meas Time 100 ms

& Att 5d8  Notch Off  Step TD Scan Automatic Frequency 5.8755000 GHz
Input 1AC PS On LN Amplifier On

TDF Inputl "CMC S$108" "Catens sma PRE241 e filtro 1000MHz+"

90 dBpv/m

80 dBpv/m

B i

60 dBpv/m

FCOWFCC15_200 AV

50 dBpv/m

s T— : b

30 depy/m

.

mev, v

10 dBpv/)

Start 1.0 GHz : : S‘itop 10.:‘0 GHz
MAX PEAK AVERAGE
Freq Hz Lev dBuV/m Margin dB Freq Hz Lev dBuV/m Margin dB
1240000000 +37,63 -36,35 1249250000 +24,13 -29,85
1439750000 +37,73 -36,25 1331750000 +23,94 -30,04
1855500000 +46,23 -27,75 1855500000 +38,86 -15,12
2494000000 +40, 26 -33,72 2494250000 +27,04 -26,94
2783250000 +49,49 -24,49 2783250000 +40,08 -13,90
3711000000 +48,65 -25,33 3711000000 +39,34 -14,64
4638750000 +48,51 -25,47 4638750000 +38,88 -15,10
5566500000 +53,62 -20,36 5566500000 +42,81 -11,17
7307500000 +50,34 -23,64 7422000000 +36,47 -17,51
9955000000 +53,99 -19,99 9994500000 +39,81 -14,17
24079010_2
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LAB N° 0168 L

Panozzo 24079011

MultiView ~ Receiver .

Meas BW (CISPR) 1 MHz  Meas Time 100 ms

- Att 5dB  Notch Off  Step TD Scan Automatic Frequency 8.6402500 GHz
Input 1AC PS On LN Amplifier On

TDF Inputl "CMC S$108" "Catens sma PRE241 e filtro 1000MHz+"

90 depv/m

80 dBpv/m

70 deyvm

60 depv/m : s : i

T A v S S

— . ik MjLW 1

30 depy/m l T

wW

20 dBpv/ir

10 dBpv/)

Start 1.0 GHz : : S‘itop 10.:‘0 GHz
MAX PEAK AVERAGE
Freq Hz Lev dBuV/m Margin dB Freq Hz Lev dBuV/m Margin dB
1249750000 +38,01 -35,97 1249500000 +24,14 -29,84
1335000000 +37,57 -36,41 1331750000 +23,94 -30,04
1855500000 +45,45 -28,53 1855500000 +38, 74 -15,24
2444750000 +40,90 -33,08 2494500000 +27,06 -26,92
2783250000 +46,20 -27,78 2783250000 +35,70 -18,28
3711000000 +48,7T5 -25,23 3711000006 +39,17 -14,81
4638750000 +46,17 -27,81 4638750000 +34,80 -19,18
5566500000 +51,69 -22,29 5566500000 +42,64 -11,34
7536500000 +50,32 -23,66 7422000000 +36,48 -17,50@
9891250000 +53,89 -20,09 9994000000 +39,83 -14,15
24079011_2
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LAB N° 0168 L

Panozzo 24079012

MultiView ~ Receiver .

Meas BW (QPK) 120kHz  Meas Time 1s

- Att 5dB  Notch Off  Step TD Scan Automatic Frequency 1.1905000 GHz
Input 1AC PS On LN Amplifier On

TDF Inputl "CMC S$108" "Catens sma PRE241 e filtro 1000MHz+"

M1[1] ?7.84 dBuvV/m
1.190500000 GHz
90 depv/m | i
80 dBpv/m
70 e/
60 depv/m i ; ! :
W A
30 UWW M“V' ML\NL—#J
20 Goprn
10 dBpv/)
Start 1.0 GHz : : S‘itop 10.:‘0 GHz
MAX PEAK AVERAGE
Freq Hz Lev dBuV/m Margin dB Freq Hz Lev dBuV/m Margin dB
1190500000 +37,84 -36,14 1249000000 +24,13 —-29,85
1284000000 +38,01 -35,97 1331750000 +23,94 -30,04
1855500000 +43,71 -30,27 1855500000 +34,95 -19,03
2431000000 +40,79 -33,19 2494500000 +27,05 -26,93
2783250000 +49,79 -24,19 2783250000 +40,57 -13,41
3711000000 +48,20 -25,78 3711000006 +37,65 -16,33
4638750000 +48,73 -25,25 4638750000 +37,95 -16,0@3
5566250000 +54,29 -19,69 5566250000 +45,42 -8,56
7380750000 +5@,51 -23,47 7422000000 +36,61 -17,37
9988500000 +53,64 -20,34 9994750000 +39, 80 -14,18
24079012_2
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LAB N° 0168 L

Panozzo 24079013

MultiView = Receiver .
Meas BW (QPK) 120 kHz  Meas Time 1s
- Att 0dB  Notch Off Step TD Scan Max Speed Frequency 850.4700000 MHz
Input 1AC PS On  Preamp On

TOS Inputl "FCC3mHIGH"

{oM1[1] 90.3'9I dBpv/m
| 927,750000 MHz
70 dBpV/m :

60 dBpv/m

50 depv/

FCO\FCC15_209 QP ¢ 3 | 1 [ 3 il

40 dBpv/m

30 depy/m
‘

20 depv/m

10 dBpv/m

0 depv/i

Start 300.0 MHz : : ' : ' Stop 1.0 GHz

QUASI PEAK
Freq Hz Lev dBuV/m Margin dB
334830000 +17,7@ -28,32

404640000 +20,26 -25,76
439470000 +20,82 -25,20

504300000 +21,98 -24,04
623730000 +24,07 -21,95
732330000 +24,43 -21,59

850470000 +26,86 -19,16

24079013_2
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LAB N° 0168 L

Panozzo 24079014

MultiView ~ Receiver

Meas BW (QPK) 120 kHz  Meas Time 1s
- Att 0dB  Notch Off
Input 1AC PS On

TOS Inputl "FCC3mHIGH"

70 dBpv/m

Step TD Scan Max Speed
Preamp On

Frequency 859.4100000 MHz

VIt 1] 83.4]' dBuv/m
927.750000 MHz

60 dBpv/m

50 depv/

FCO\CC15 209 P ¢

40 dBpv/m

30 depv/m ‘ oty v

20 depv/m

10 dBpv/m

0 depv/i

Start 300.0 MHz

étop 1.0 GHz

QUASI PEAK

Freq Hz Lev dBuV/m Margin dB
328230000 +17,T1 -28,31
403470000 +19,86 -26,16
441000000 +20,69 -25,33
533430000 +21,80 -24 22
604260000 +23,90 -22,12
648540000 +23,69 -22,33
859410000 +27,21 -18,81
24079014_2
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LAB N° 0168 L

Panozzo 24079015

MultiView = Receiver .
Meas BW (QPK) 120 kHz  Meas Time 1s
- Att 0dB  Notch Off Step TD Scan Max Speed Frequency 844.8300000 MHz
Input 1AC PS On  Preamp On

TOS Inputl "FCC3mHIGH"

{oM1[1] 83.4]' dBpv/m
| 927,750000 MHz
70 dBpV/m :

60 dBpv/m

50 depv/

FCO\CC15 209 P ¢ IF 3 ! ‘ 3 j 3 B | = T

40 dBpv/m

20 depv/m

10 dBpv/m

0 depv/i

Start 300.0 MHz : : ' : ' Stop 1.0 GHz

QUASI PEAK
Freq Hz Lev dBuV/m Margin dB

347250000 +18,49 -27,58
393120000 +19,30 -26,72
433470000 +20,50 -25,52

541530000 +21,90  -24,12
604740000 423,96  -22,06
692220000 +23,98  -22,04

844830000 +26,48 -19,54

24079015_2
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LAB N° 0168 L

Panozzo 24079016

MultiView = Receiver .
Meas BW (QPK) 120 kHz  Meas Time 1s

- Att 0dB  Notch Off Step TD Scan Max Speed Frequency 840.7800000 MHz
Input 1AC PS On  Preamp On

TOS Inputl "FCC3mHIGH"

{oM1[1] 86.1q dBpv/m
| 927.750000 MHz
70 dBpY/m

60 dBpv/m

50 depv/

FCO\CC15 209 P ¢

40 dBpv/m

R

20 depv/m

10 dBpv/m

0 depv/i

Start 300.0 MHz : : ' : ' Stop 1.0 GHz

QUASI PEAK
Freq Hz Lev dBuV/m Margin dB

342540000 +18,832 -27,70
405000000 +20,17 -25,85
444840000 +20,89 -25,13
527310000 +22,03 -23,99
619950000 +23,98 -22,04
720000000 +24,78 -21,24
840780000 +26,27 -19,75

24079016_2
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LAB N° 0168 L

Panozzo 24079017

MultiView ~ Receiver

Meas BW (QPK) 120 kHz
- Att 0db
Input 1 AC

TOS Inputl "FCC3mHIGH"

Meas Time
Notch
PS

1s
Off Step TD Scan Max Speed

Preamp On

Frequency 855.5100000 MHz

70 dBpv/m

{oM1[1] 84.9§d8pwm

| 921060000 MHz

60 dBpv/m

50 depv/

FCO\CC15 209 P ¢

40 dBpv/m

30 dBpv/m "

20 depv/m

WMM""" 5

10 dBpv/m

0 depv/i

Start 300.0 MHz

étop 1.0 GHz

QUASI PEAK

Freq Hz Lev dBuV/m Margin dB
336270000 +17,56 -28,46
404130000 +20,12 -25,90
469800000 +20,56 -25,46
509730000 +21,87  -24,15
621420000 +23,77 -22,25
727140000 +24,33 -21,69
855510000 +27,10 -18,92
24079017_2
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LAB N° 0168 L

Panozzo 24079018

MultiView ~ Receiver

Meas BW (QPK) 120 kHz  Meas Time 1s
- Att 0dB  Notch Off

Input 1AC PS On
TDS Inputl "FCC3mHIGH"

70 dBpv/m

Step TD Scan Max Speed
Preamp On

Frequency 847.6200000 MHz

{oM1[1] 76.85 dBpv/m
| 921,060000 MHz

60 dBpv/m

50 depv/

FCO\CC15 209 P ¢

40 dBpv/m

30 dBpY/m
hatoh

20 depv/m

10 dBpv/m

0 depv/i

Start 300.0 MHz

étop 1.0 GHz

QUASI PEAK

Freq Hz Lev dBuV/m Margin dB
332670000 +18,12 -27,90
403020000 +19,70 -26,32
470880000 +20,91 -25,11
523500000 +22,47 -23,55
631200000 +23,92 -22,10
719760000 +24,57 -21,45
847620000 +26,85 -19,17
24079018_2
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Panozzo 24079019

MultiView = Receiver .
Meas BW (QPK) 120 kHz  Meas Time 1s
- Att 0dB  Notch Off Step TD Scan Max Speed Frequency 849.8700000 MHz
Input 1AC PS On  Preamp On

TOS Inputl "FCC3mHIGH"

! Mi1[1] 76.4:2 dBuv/m
| 921.060000 MHz
70 dBpv/m

60 dBpv/m

50 depv/

FCO\CC15 209 P ¢

40 dBpv/m

20 depv/m

10 dBpv/m

0 depv/i

Start 300.0 MHz : : ' : ' Stop 1.0 GHz

QUASI PEAK
Freq Hz Lev dBuV/m Margin dB
346830000 +18,34 -27,68

391080000 +19,24 -26,78
463950000 +20,46 -25,56

527460000 +21,95 -24,07
619320000 +23,94 -22,08
687630000 +23,85 -22,17

849870000 +26,95 -19,07

24079019_2
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Panozzo 24079020

MultiView ~ Receiver

Meas BW (QPK) 120 kHz  Meas Time
- Att 0dB  Notch
Input 1AC PS
TDS Inputl "FCC3mHIGH"

70 dBpv/m

1s
Off Step TD Scan Max Speed

Preamp On

Frequency 851.7600000 MHz

I oM1[1] 90.‘).1 dBpv/m
921.060000 MHz

60 dBpv/m

50 depv/

FCO\CC15 209 P ¢

40 dBpv/m

30 o Ash

20 depv/m

10 dBpv/m

0 depv/i

Start 300.0 MHz

étop 1.0 GHz

QUASI PEAK

Freq Hz Lev dBuV/m Margin dB
341970000 +18,14 -27,88
404790000 +20,24 -25,78
441300000 +20,48 -25,54
527700000 +21,86 -24,16
601830000 +23,78 -22,24
723060000 +24,56 -21,46
851760000 +26,91 -19,11

24079020_2
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Panozzo 24079021

MultiView ~ Receiver

Meas BW (QPK) 120 kHz  Meas Time 1s
- Att 0dB  Notch Off

Input 1AC PS On
TDS Inputl "FCC3mHIGH"

70 dBpv/m

Step TD Scan Max Speed
Preamp On

Frequency 840.9900000 MHz

] mMi1[1] 9?.95 dBuv/m
! 915.060000 MHz

60 dBpv/m

50 depv/

FCO\CC15 209 P ¢

40 dBpv/m

20 depv/m

10 dBpv/m

0 depv/i

Start 300.0 MHz

étop 1.0 GHz

QUASI PEAK

Freq Hz Lev dBuV/m Margin dB
348450000 +18,46 -27,56

404580000 +20,21 -25,81

465420000 +20,49 -25,53

526290000 +22,14 -23,88

595560000 +23,52 -22,50

703080000 +24,30 -21,72

840990000 +26,40 -19,62

24079021_2
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Panozzo 24079022

MultiView ~ Receiver

Meas BW (QPK) 120 kHz  Meas Time 1s
- ALt 0dB  Notch Off Step TD Scan Max Speed
Input 1AC PS On  Preamp On
TDS Inputl "FCC3mHIGH"

70 dBpv/m

Frequency 847.7400000 MHz

{oM1[1] 8?.?2 dBpv/m
! 915.060000 MHz

60 dBpv/m

50 depv/

FCO\CC15 209 P ¢

40 dBpv/m

20 depv/m

10 dBpv/m

0 depv/i

Start 300.0 MHz

étop 1.0 GHz

QUASI PEAK

Freq Hz Lev dBuV/m Margin dB
344790000 +18,18 -27,84

401220000 +19,70 -26, 32

436980000 +20,48 -25,54

518640000 +22,22 -23,80

606390000 +23,20 -22,82

691 320000 +24,09 -21,93

847740000 +26,72 -19, 30

24079022_2
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Panozzo 24079023

MultiView ~ Receiver

Meas BW (QPK) 120 kHz  Meas Time 1s
- Att 0dB  Notch Off

Input 1AC PS On
TDS Inputl "FCC3mHIGH"

70 dBpv/m

Step TD Scan Max Speed
Preamp On

Frequency 847.2300000 MHz

{oM1[1] 8:2.]19 dBpv/m
915.060000 MHz

60 dBpv/m

50 depv/

FCO\CC15 209 P ¢

40 dBpv/m

0 dBpy/ N——— LA,

20 depv/m

10 dBpv/m

0 depv/i

Start 300.0 MHz

étop 1.0 GHz

QUASI PEAK

Freq Hz Lev dBuV/m Margin dB
342150000 +18,24 -27,78
401730000 +19,67 -26,35
441570000 +20,60 -25,42
547680000 +21,76 -24,26
601830000 +23,90 -22,12
717750000 +24,55 -21,47
847230000 +26,74 -19,28
2407T9023_2
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Panozzo 24079024

MultiView ~ Receiver

Meas BW (QPK) 120 kHz  Meas Time 1s
- ALt 0dB  Notch Off Step TD Scan Max Speed
Input 1AC PS On  Preamp On
TDS Inputl "FCC3mHIGH"

70 dBpv/m

Frequency 858.3000000 MHz

{oM1[1] 8$L|96 dBpv/m
! 915.060000 MHz

60 dBpv/m

50 depv/

FCO\CC15 209 P ¢

40 dBpv/m

W 2 dap e il

20 depv/m

10 dBpv/m

0 depv/i

Start 300.0 MHz

étop 1.0 GHz

QUASI PEAK

Freq Hz Lev dBuV/m Margin dB
347340000 +18,41 -27,61
404250000 +20,12 -25,90
435600000 +20,62 -25,40
531780000 +22,04 -23,98
597930000 +23, N -22,11
707940000 +24,53 -21,49
858300000 +27,02 -19,00
24079024_2
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Panozzo 24079025

MultiView = Receiver .
Meas BW (QPK) 120 kHz  Meas Time 1s
- Att 0dB  Notch Off Step TD Scan Max Speed Frequency 296.9700000 MHz

Input 1AC PS On  Preamp On
TDS Inputl "FCC3mLOW"

100 MHz I M1[1] 32.19 dBpV/m
: 299.730000 MHz
70 dBpv/m
60 dBpv/m
50 depv/

AN ARy
FCC\FCC15_209 QP

My

30 dBpY/ - E M

20 depv/m

10 dBpv/m
0 depv/ir
Start 30,0 MHZ ‘ : ‘ : Stop 300.0 MHzZ
QUASI PEAK
Freq Hz Lev dBuV/m Margin dB
30120000 +16,04 -23,96
40380000 +14,21 -25,79
61890000 +11,98 -28,02
88080000 +10,84 -32,68

122370000 +12,96 -30,56
159990000 +21,00 -22,52
213840000 +17,39 -26,13
296970000 +21,92 -24,10

24079025_2
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Panozzo 24079026

MultiView = Receiver
Meas BW (QPK) 120 kHz  Meas Time 1s
- Att 0dB  Notch Off
Input 1AC PS On

TDS Inputl "FCC3mLOW"

Step TD Scan Max Speed
Preamp On

100 MHz

Frequency 298.4700000 MHz

M1[1]  33.99 dBuV/m
299.,730000 MHz
70 dBpv/m
60 dBpv/m
50 dBpV/

AN ARy
FCC\FCC15_209 QP

30 dBpv/

20 depv/m

10 dBpv/m

0 depv/i

Start 30.0 MHz

Stop 300.0 MHz

QUASI PEAK

Freq Hz Lev dBuV/m Margin dB
32340000 +16,68 -23,32
40080000 +14,60 -25,40
58710000 +11,03  -28,97
86250000 +17,30 -22,70
124320000 +13,22 -30, 30
159990000 +23,83 -19,69
224640000 +17,88 -28,14
298470000 +21,96 -24,06
24079026_2

TRF No. 15-249_DEKRA Page 43 of 60 Test Report No. R24079001 rev.1.0



D DEKRA

"W
N2

o

s,
W

4

S
l,/l'l

o

LN
ll/"/uh\\\‘\\\

ACCREDIA Y

ACCREDITAMENTO

LAB N° 0168 L

Panozzo 24079027

MultiView ~ Receiver

Meas BW (QPK) 120 kHz  Meas Time
- Att 0dB  Notch

Input 1AC PS On
TDS Inputl "FCC3mLOW"

70 dBpv/m

Preamp

1s
Off Step TD Scan Max Speed

On

100 MHz

Frequency 294.9300000 MHz

MI[1]  33.58 dBpV/m
299.760000 MHz

60 dBpv/m

50 depv/

AN ARy
FCC\FCC15_209 QP

30 dBpv/

20 depv/m

10 dBpv/m

0 depv/i

Start 30.0 MHz

Stop 300.0 MHz

QUASI PEAK

Freq Hz Lev dBuV/m Margin dB
30330000 +15,93 -24,07
40020000 +14,71 -25,29
66450000 +11,26  -28,74
86250000 +17,14 -22,86
108030000 +15,93 -27,59
166290000 +20,78 -22,74
214740000 +17,41 -26,11

294930000 +21,98 -24,04

24079027_2
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Panozzo 24079028

MultiView = Receiver .
Meas BW (QPK) 120 kHz  Meas Time 1s
- Att 0dB  Notch Off Step TD Scan Max Speed Frequency 299.0700000 MHz

Input 1AC PS On  Preamp On
TDS Inputl "FCC3mLOW"

100 MHz I M1[1] 33,95 dBpvV/m
: 299,970000 MHz
70 dBpv/m
60 dBpv/m
50 depv/

AN ARy
FCC\FCC15_209 QP

30 dbpv/ ‘ ; ‘ ‘ : R ..LAM

20 depv/m

+

10 dBpv/m

0 depv/ir

Start 30,0 MHZ ‘ : : : Stop 300.0 MHzZ
QUASI PEAK
Freq Hz Lev dBuV/m Margin dB
31710000 +17,42 -22,58
40080000 +14,59 -25,41
54000000 +11,39 -28,61
90020000 +11,96 -31,56
123360000 +13,09 -30,43
159900000 +20,84 -22,68
2094900000 +17,43 -26,09

299070000 +22,15 -23,87

24079028_2
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Panozzo 24079029

MultiView * Receiver .
Meas BW (QPK) @ kHz  Meas Time 1s
Att 10dB  Notch Off  Step LN Frequency 17.0260000 MHz

Input ipc PSS On  Preamp On
TDS Inputl "FCC LOOP 209"

D | 100 khz ' ; D1 MHz : i P MiTET? 13.06 dBpv/m
| HEET | A A 17.026000 MHz

50 dBpv/m
FCC\FCC15_209 QP

40 dBpv/i

30 depv/m

20 dBpv/m

Start 9.0 kKHz_ — e : ' e : = Stop 30.0 MHzZ

QUASI PEAK

Freq Hz Lev dBuV/m Margin dB
9160 +1,31 ~47,06
518000 +7,85 -25,47
582000 +7,28 -25,03
894000 +12,29 -16,29
1194000 +21,59 -4, 47
3446000 +5,15 -24,39
6886000 +5,51 -24,03
8546000 +5,77 -23,77
17026000 +5,68 -23,86
24079029_2
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9.3 Peak Output Power
Tested DY .ooocvveeiiiiid C. Panozzo
Testdate ....cceveveeeiiiiiee 07.05.2024

Test location (stand) ..........

Semi-anechoic chamber (CMC A070)

Product standard(s)

FCC Rules and Regulation; Titles 47 Part. 15.209 and 249

Supplementary test set-up

description........cooecceeeeeenn.

EUT - antenna distance: 10 m

Supplementary information

Acceptance limits

Frequency range RF Power Output RF Power Output
(MHz) (mV/m) dB(uV/m)
902 — 928 50 94
Frequency range RF Power Output RF Power Output
(MHz) (mV/m) dB(uV/m)
2400 — 2483,5 50 94
Test setup

Test setup PEQ04_03

Nr. | Id. Manufacturer | Model Serial Description Last Calibration

Number number calibration expiration
date

2 CMC Rohde & ESW26 101492 Emi Test December December
S353 Schwarz Receiver 2023 2024

1 CMC Schwarzbeck | VUSLP 9111B- Broadband August 2022 | August 2025
S287 9111B 203 Antenna

TRF No. 15-249_DEKRA
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Result
Frequency Polarization Graphs Measured level | Limit (dBuV/m) Peak Output
(MHz) (dBuV/m) Power (mW)
915,050 Worst case G24079030 93,95 94,00 13,74
921,050 Worst case G24079034 93,97 94,00 13,80
927,750 Worst case G24079037 93,94 94,00 13,70
Remarks

P = (E x d)¥ (30 x G)

Where:

E = the measured maximum fundamental field strength in V/m

G = the numeric gain of the transmitting antenna: 0,603 (-2,2 dBi)
d = the distance in meters from which the field strength was measured (10 m)
P = the power in watts

TRF No. 15-249_DEKRA
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Graphs
Panozzo 24079030
MultiView = Spectrum .
Ref Level 107.00 dBp\V/m * RBW 100 kHz
® Att 35d8 SWT 1.01ms VBW 300kHz Mode Sweep Frequency 915.0500000 MHz
Input 1AC PS On  Notch Off

LN Amplifier TDS Inputl "FCC3mHIGH"
1 Frequency Sweep

M1[1] [93.95 dBpvV/m
100 dBpv, 915.058392 MHz

90 depv/r —~—]
/-"" \"\-\\_\\
L~

80 dBpv/m

70 depv/n

60 depv/m

50 depv/m

40 dBpv/m

30 dBpy/mm

20 dBpv/!

10 dBpv /s
CF 915.05 MHz 1001 pts 20.0 kHz/ Span 200.0 kHz
Panozzo 24079034

MultiView * Spectrum .
Ref Level 107.00 dBuV/m ® RBW 100 kHz

" Att 35dB SWT 1.01ms VBW 300kHz Mode Sweep Frequency 921.0500000 MHz
Input 1AC PS On  Notch Off

LN Amplifier TDS Inputi "FCC3mHIGH"
1 Frequency Sweep

M1[1] [93.97 dBuV/m
100 dBpv, 921.059590 MHz

90 depv/m
— f—.
/—/""I/ _\"\«

80 depV/m

70 dBpv/m

60 depv/m

50 dBpv/m

40 dBpv/m

30 dBpv /i

20 dBpY/er

10 dBpv/!

CF 921.05 MHz 1001 pts 20.0 kHz/ Span 200.0 kHz
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Panozzo 24079037
MultiView = Spectrum .
Ref Level 107.00 dBp\V/m * RBW 100 kHz
" Att 35dB SWT 1.01ms VBW 300kHz Mode Sweep Frequency 927.7500000 MHz
Input 1AC PS On  Notch Off

LN Amplifier TDS Inputl "FCC3mHIGH"
1 Frequency Sweep

M1[1] [93.94 dBuV/m
100 depv, 927.743210 MHz

90 dBpV/i
__’,M’-—/‘-F M\\‘
|~ e

80 dBpv/m

70 depV/mr

60 depv/m

50 dBpv/m

40 dBpv/m

30 dBpv/m

20 dBpv/

10 dBpy/

CF 927.75 MHz 1001 pts 20.0 kHz/ Span 200.0 kHz
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9.4

20 dB bandwidth

Tested by

C. Panozzo

Test date

07.05.2024

Test locat

ion (stand)

Laboratory

Basic standard(s)

ANSI C63.10 cl. 7.8.7

Product standard(s)

FCC Rules and Regulation; Titles 47 Part. 15.215 (c)

Test spec

ification

Intentional radiators operating under the alternative provisions to the
general emission limits, as contained in §§15.217 through 15.257 and in
subpart E of this part, must be designed to ensure that the 20 dB
bandwidth of the emission, or whatever bandwidth may otherwise be
specified in the specific rule section under which the equipment
operates, is contained within the frequency band designated in the rule
section under which the equipment is operated. In the case of
intentional radiators operating under the provisions of subpart E, the
emission bandwidth may span across multiple contiguous frequency
bands identified in that subpart. The requirement to contain the
designated bandwidth of the emission within the specified frequency
band includes the effects from frequency sweeping, frequency hopping
and other modulation techniques that may be employed as well as the
frequency stability of the transmitter over expected variations in
temperature and supply voltage. If a frequency stability is not specified
in the regulations, it is recommended that the fundamental emission be
kept within at least the central 80% of the permitted band in order to
minimize the possibility of out-of-band operation

Test setu

HORIZONTAL COUPLING PLAMNE

Test setup PE004_03

Nr. | Id. Manufacturer | Model Serial Description Last Calibration

Number number calibration expiration
date

2 CMC Rohde & ESW26 101492 Emi Test December December
S353 Schwarz Receiver 2023 2024

1 CMC Schwarzbeck | VUSLP 9111B- Broadband August 2022 | August 2025
S287 9111B 203 Antenna

TRF No. 15-249_DEKRA
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Result
Frequency Graphs 20 dB bandwidth Limits Results
(MHz) (MHz) (MHz)

915,050 G24079031 915,040 — 915,060 902 — 928 Complies

921,050 G24079035 921,040 — 921,060 902 — 928 Complies

927,750 G24079038 927,740 — 927,760 902 — 928 Complies
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Graphs
Panozzo 24079031
MultiView = Spectrum .
Ref Level 107.00 dBuV/m ® RBW 1kHz
= Att 35dB SWT 10ms VBW 3kHz Mode Sweep Frequency 915.0500000 MHz
Input 1AC PS On  Notch off

LN Amplifier TDS Inputl "FCC3mHIGH"
1 Frequency Sweep

D2[1] 20.23 dB
100 dBpv/! 5.8900 kHz
M M1[1] 92,54 dBpV/m
an dBpv/m Vot 915.0462038 MHz

80 dBpv/m

70 dBpv/m

s / )

50 dey WVm—— v T S Y

40 depv/m

30 depv/r

20 dBpv/

10 dBpv/m
CF 915.05 MHz 1001 pts 10.0 kHz/ Span 100.0 kHz
2 Marker Table

Mt 1 915.0462038 MHz 92.54 dBpV/m
D2 M1 1 -5.89 kHz -20.23 dB
D3 M1 1 13.79 kHz -20.42 dB

Panozzo 24079035

MultiView * Spectrum .
Ref Level 107.00 dBu\V/m * RBW 1 kHz

= Att 35d8 SWT 10ms VBW 3kHz Mode Sweep Frequency 921.0500000 MHz
Input 1AC PS On  Notch Off

LN Amplifier TDS Inputt "FCC3mHIGH"

1 Frequency Sweep

D2[1] 20.26 dB
100 dBpV/m: -10.0900 kHz
M M1[1] 91.95 dBuV/m
a0 depv/ pi Pay 921.0497000 MHz

[T\
80 dBpv/
70 dBpv/m X
60 dBpv/m -/ At

K Vioves S Ve € ALAVAN S W v

40 dBpv/m

30 depv/m

20 dBpv/

10 depy/m

CF 921.05 MHz 1001 pts 10.0 kHz/ Span 100.0 kHz
2 Marker Table

M1 1 921.0497 MHz 91.95 dlgv m
D2 M1 1 -10.09 kHz -20.26 dB
D3 M1 1 10.19 kHz -20.88 dB
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Panozzo 24079038

MultiView = Spectrum .
Ref Level 107.00 dBp\V/m * RBW 1 kHz

= Att 35dB SWT 10ms VBW 3kHz Mode Sweep Frequency 927.7500000 MHz
Input 1AC PS On  Notch  Off

LN Amplifier TDS Inputl "FCC3mHIGH"

1 Frequency Sweep

D2[1] 20.59 dB
100 dBpv/ -13.6900 kHz
o M1[1] 93,12 dBuV/m
FAY JAY 927.7535000 MHz
a0 dBpv/m o o= \
80 dBpV/im

V
4

70 dBpv/ / \
60 dBpv/m

S v e ¥ R Ve, VAL S
40 dBpv/m
30 depv/r
20 dBpv/
10 dBpv/m
CF 927.75 MHz 1001 pts 10.0 kHz/ Span 100.0 kHz
2 Marker Table
M1 1 927.7535 MHz 93.12 dBpV/m
D2 M1 1 -13.69 kHz -20.59 dB
D3 M1 1 6.09 kHz -20.94 dB
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9.5 Band edge

Tested DY .ooocvveeiiiiid C. Panozzo

Testdate ....cceveveeeiiiiiee 07.05.2024

Test location (stand) .........cc......u Laboratory

Product standard(s) .....cccccceeeuneen FCC Rules and Regulation; Titles 47 Part. 15.249 (d)

Test specification .........................  |[Emissions radiated outside of the specified frequency bands, except for
harmonics, shall be attenuated by at least 50 dB below the level of the
fundamental or to the general radiated emission limits in § 15.209,
whichever is the lesser attenuation

Acceptance limits
Operation within the band 902 — 928 MHz

Test setup

Test setup PE004 03

Nr. | Id. Manufacturer | Model Serial Description Last Calibration
Number number calibration expiration
date
2 CMC Rohde & ESW26 101492 Emi Test December December
8353 Schwarz Receiver 2023 2024
1 CMC Schwarzbeck | VUSLP 9111B- Broadband August 2022 | August 2025
S287 9111B 203 Antenna
Result
Frequency (MHz) Graph(s) Results
G24079042
915,050 FL:914,9051 MHz Complies
G24079043
G24079040
927,750 Fr: 926,1428 MHz Complies
G24079041
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Panozzo 24079042
MultiView = Spectrum .
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Attachment 1

Measurement uncertainty

Test Test Setup Expanded uncertainty Note
Conducted emission CISPR 16
LISN 50uH 0,009-0,0150 MHz PE001_01 368 1
Conducted emission CISPR 16
LISN 50uH 0,150-30,0 MHz PE001_01 2.9,dB !
Conducted emission CISPR 16
Voltage Probe 0,15-30 MHz PE001_02 2,3 dB 1
Conducted emission CISPR 16
Current Probe 0,15-30 MHz PE001.03 2,5dB 1
Conducted emission CISPR 16
ISN 0,15-30 MHz PE001_04 4,7 dB 1
Clic CISPR 16
LISN 50uH 0,150-30,0 MHz PE001_05 2,9 dB !
Radiated Emission CDNE
30-300 MHz PE001_06 3,3 dB 1
Disturbance Power
30-300 MHz PE002_X1 3,8 dB 1
Radiated Emission LAS
0,15-30 MHz PE003_01 2,0 dB 1
Radiated Emission CISPR 16
Loop Ant. 0,15-30 MHz PE004 X1 4,1/dB 1
Radiated Emission CISPR 16
Bicon. Ant. 30-300 MHz PE004_X 4708 1
Radiated Emission CISPR 16
LogP. Ant. 300-1000 MHz PE004.23 46 d8 1
Radiated Emission CISPR 16
Horn Ant. 1-18 GHz PEO04 x4 4,7\dB 1
Human Exposure to electromagnetic fields PE005_01 14,2 % 1
Harmonics PE006 01 10mA + 2,9 % 1
Flicker PE007 01 3,40 % 1
Radiated Immunity
80 MHz - 6 GHz PE102_XX 2,26 dB 0,89 V/m a 3V/m 1
Conducted Immunity
0,15 - 230 MHz PE105_XX 1,26 dB 0,47 Va3V 1
AC Magnetic field PE106 01 1,55 % 0,15 A/m a 10A/m 1
Pulse Magnetic field PE107 01 6,21 % 18,6 A/m a 300A/m 1
Dumped Magnetic field PE108_01 6,21 % 1,86 A/m a 30A/m 1
Common mode conducted immunity PE112 01 211 % 0,21 Va0V 1
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Attachment 1

Test Test Setup Expanded uncertainty Note
Power/Spurious
9KHz-30MHz PR001_X1 4,1 dB 1
Power/Spurious ERP
30-1000MHz_d=10m/3m PRO0T_X2+X3 48 dB !
Misura della potenza EiRP
1-18GHz d=3m PRO01_X4+X5 4,7 dB 1
Misura della potenza EiRP
18-40GHz d=3m PR001_X6 5,1 dB 1
Frequency error PR002_01+02 < 1x10-7 1
Timing zero span (1001pts.) PR002_01+02 0,2 % SWT 1
Modulation bandwidth PR002_01+02 < 1x10-7 1
Conducted RF power and spurious emission PR002_01+02 1,1 dB 1
Adjacent channel power PR002_01+02 1,1 dB 1
Blocking PR002_01+02 1,1 dB 1

Test Test Setup Expanded uncertainty Note
Electrostatic discharge immunity test PE101_0X 2
Electrical fast transients / burst immunity test PE103_0X 2
Surge immunity test PE104_0X 2
Short interruption immunity test PE109_01 2
Ring Wave immunity test PE110_01 2
Low frequency immunity test PE111_01 2
Dumped Oscillotary immunity test PE113_01 2

Rev_24 01 date 03/02/2024

Note 1:

The expanded uncertainty reported according to the document EA-4-02 is based on a standard uncertainty multiplied by a
coverage factor of k=2, providing a level of confidence of p = 95%

Note 2:

It has been demonstrated that the used test equipment meets the specified requirements in the standard with at least a 95%

confidence, covering factor k=2
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The sample complies with the
requirements.

The measurement results is
within the specification limit
when the measurement
uncertainty is taken into
account.

The sample complies with the
requirements.

It is not possible to state
compliance using a 95%
coverage probability for the
expanded uncertainty
although the measurement
result is below the limit.

The sample does not comply
with the requirements.

It is not possible to state
compliance using a 95%
coverage probability for the
expanded uncertainty also the
measurement result is upper
the limit.

?{/@E L'ENTE ITALIANO DI ACCREDITAMENTO -
B LN
ol | W
LAB N° 0168 L
Attachment 1
Judgement of compliance
Case 1 Case 2 Case 3 Case 4

The sample does not comply
with the requirements.

The measurement results is
outside the specification limit
when the measurement
uncertainty is taken into
account.

In agreement with ILAC-G8:09/2019 cl.4.2.1 Guidelines on Decision Rules and Statements of Conformity

Quality manual references — Internal procedure

Internal Procedure PMO0O01 rev. 4.0 (Quality Manual) .................

Measure procedure

Internal Procedure INC_M rev. 10.0 (Quality Manual)

Measurement uncertainty calculation
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